SG?ggg A\E%{IY The Township of South Glengarry

Drinking Water Quality Management System

Ordareas'y Cellie fearlland

Document Title: Multi-System DWQMS Operational Plan Manual
QMS Reference: QMS SYS-OP PLAN

Revision Number: V7

Revision Date: September 12, 2019

G5 ) Director of Water/Wastewater

Representative:

Drinking Water Quality Management System
Operational Plan Manual

SOUTH \i/
GLENGARRY

(i)ﬂ;’;fr Co s C;e',}‘!:{a -,lrfc‘ar thand

The Township of South Glengarry
6 Oak Street, Lancaster, ON KOC INO

www.southglengarry.com

This Operational Plan Manual applies to the following municipal systems:

e The Glen Walter Drinking Water System,
e The Lancaster Drinking Water System, and
e The Redwood Estates Drinking Water System.
[...]
%OLEQFE[A\R%Y The Township of South Glengarry Drinking Water QMS

o W Multi-System DWQMS Operational Plan Manual {QMS SYS-OP PLAN}

torFard

3. Commitment and Endorsement

This Operational Plan is endorsed by the system Owner and Qperating Authority, the Township
of South Glengarry.

The Mayor and Councilors of South Glengarry, representing the Owner, acknowledge their
responsibility to ensure the provision of all necessary resources for the maintenance of:

* The waterworks infrastructure, and
* The Quality Management System.

Top Management of the Operating Authority commits to:

¢ Ensure a Quality Management System is in place that meets the requirements of
the Drinking Water Quality Management Standard,

* Ensure that the Operating Authority is aware of all applicable legislative and
regulatory requirements,

* Effectively communicate the Quality Management System according to the
communications procedure in this Operational Plan, and

¢ Determine, obtain or provide the resources needed to maintain and continually
improve the Quality Management System.

The DWQMS Representative, appointed by Top Management of the Operating Authority,
understands and acknowledges the responsibilities inherent to the role, and commits to:

* Administer the Quality Management System by ensuring that processes and
procedures needed for the Quality Management System are established and
maintained,

* Report to Top Management on the performance of the Quality Management
System and any need for improvement,

* Ensure that current versions of documents required by the Quality Management
System are being used at ail times,

¢ Ensure that personnel are aware of all applicable legislative and regulatory
requirements that pertain to their duties for the operation of the subject
system, and

* Promote awareness of the Quality Management System throughout the
Operating Authority.

V7 Revised September 12, 2019 Page 5 of 51



Ei?.gr.\ll-gA}iﬁF{Y The Township of South Glengarry Drinking Water QMS

I Viuliti-System DWQMS Operational Plan Manual (QMS SYS-0P PLAN)

Signed, on behalf of the Owner

AOIg- /0~ A2

Date ayor

_L,U(‘)@j/

0l /0- 22

Date

Signed, on behalf of the Operating Authority

2e)q — )16 - 2Y ém Mool

Date General Manager - Infrastructure Services
{QMS Top Management)

Z&/?-*/&»«Zr % T

Date —Director of Water/Wastewater Operations
(QMS Representative)

V7 Revised September 12, 2019 Page 6 0of 51



%?E;EBIA%Y The Township of South Glengarry Drinking Water QMS

Multi-System DWQMS Operational Plan Manual (QMS SYS-OP PLAN)

Lora 2 (0 o A

4. QMS Representative

Top Management of the Township of South Glengarry has appointed and authorized its Director
of Water/Wastewater Operations, designate, as QMS Representative.

In addition to the commitment made in Element 3, Commitment and Endorsement, and the
responsibilities detailed in Element 9, Organizational Structure, Roles, Responsibilities and
Authorities, the Director of Water/Wastewater Operations acknowledges that the role of QMS
Representative requires he/she to:

Be familiar with the drinking-water system of the Township of South Glengarry,
Have knowledge of best practices for drinking-water systems,

Have a thorough understanding of the DWQMS,

Demonstrate his understanding of the importance of management commitment,
Be familiar with audit principles and what is needed to demonstrate that DWQMS
requirements have been met to an auditor,

Be familiar with applicable legislative and regulatory requirements, and

o Understand the importance of developing and maintaining good, open
communication with Top Management.

o 0O O O O

o]

V7 Revised September 12, 2019 Page 7 of 51



%?_EIEEEA%Y The Township of South Glengarry Drinking Water QMS

,__ Multi-System DWQMS Operational Plan Manual {QMS SYS-0OP PLAN)

5. Document and Records Control

The Township of South Glengarry recognizes effective document and records control as being a
key element in the successful implementation and maintenance of its drinking water quality
management system. With this in mind, comprehensive procedures for control of both
documents {QMS SYS-P1) and records {(QMS SYS-P2) have been developed and are included in
the Appendices of this Plan.

The acknowledged henefits of the implementation of these procedures include:

o The integrity of the information contained in the Operational Plan is ensured.

Training of new personnel is facilitated.

o Procedures are consistent in content, format, and currency, and are more likely to be
correctly followed.

o The most up-to-date versions of documents are easily retrievable by the people who

need them.

Conformance audits and compliance inspections are facilitated.

Due diligence is demonstrated.

Owner and consumer confidence is promoted.

Internal and external communications are facilitated.

Decision making is made more focused and consistent.

o

cC o ¢ 0O O

Over time, the QMS Operational Plan and its associated procedures will change. Recognizing
this, the OMS Representative will ensure that training of existing personnel and new hires
includes these fundamental instructions to staff with respect to document control:

o Documents can be changed {by following the appropriate process) but records
cannot,

o Always check that the version of the document you are using is the most current,
and

o Always communicate changes that affect your drinking water system to the QMS
Representative so that timely updates to the QMS can be made.

Document: includes a sound recording, video tape, film, photograph, chart, graph, map, plan,
survey, book of account, and information recorded or stored by means of any device.

Record: a document stating results achieved or providing proof of activities performed.

V7 Revised September 12, 2019 Page 8 of 51



%?Eggﬁfﬁlv The Township of South Glengarry Drinking Water QMS

i \ulti-System DWQMS Operational Plan Manual {QMS SYS-OP PLAN)

e L o e Frr T

6. Drinking Water System

As introduced earlier in this Operational Plan, the portfolio of drinking water assets owned and
operated by the Township of South Glengarry and applicable under the Municipal Drinking
Water Licensing Program includes three distinct operational subsystems:

1. The Glen Walter Drinking Water System,
2. The Lancaster Drinking Water System, and
3. The Redwood Estates Drinking Water System.

6.1 The Glen Walter Drinking Water System

N Surface water filtered and conventionally
System description:
treated
Capacity: 995 m3/day
Service area: Glen Walter, ON
Service population: 1,080
Raw water source: St. Lawrence River
Disinfection method: Liquid Chlorine
Director of Water/ )
. Designate
Wastewater Operations:

6.1.1 System Description

The Township Of South Glengarry Glen Walter Water Treatment Plant is
located approximately two kilometres east of Cornwall along County Road 2.
The water plant is a surface water treatment facility serving the community of
Glen Walter, It has a rated capacity of 995 cubic meters of water per day for a
design population of 1,080 people.

Raw water is consumed through a 300 millimeter intake pipe and intake crib
approximately 390 meters off shore into the St. Lawrence River at a depth of
approximately 12 meters. The water plant consist of two low lift pumps rated
at 11.52 liters per second, one flocculation tank, two rapid sand filters, two
carbon contactors, three compartment clear well reservoir, one backwash
pump and two high lift pumps rated at 16.44 liters per second together with
all associated piping, electrical and mechanical equipment, contral and alarm
systems all housed in a common building.

6.1.2 Owner and Operating Authority

o Owner: The Township of South Glengarry.
o Operating Authority: The Township of Seuth Glengarry.

V7 Revised September 12, 2019 Page 90f 51



é}cl).llijggﬁ\%\( The Township of South Glengarry Drinking Water QMS

Multi-System DWQMS Operational Plan Manual (QMS SYS-OP PLAN)

S ’
Ontoria’y Collic ,a'f_-.-.,:hv.t'

6.1.3 Description of Water Source

Raw Water Characteristics (2018 data)

Temperature °C pH Turbidity (NTU)
Average 8.9 7.93 0.84
Normal Range 1.43-22.47 7.74-8.03 0.25-0.97

The raw water source is the St. Lawrence River. Raw water data demonstrates
that the quality of the water is good and also stable. Temperature is the
parameter that varies most widely (and predictably) and this impacts the CT
of the treatment facility. Beyond that, there are no consistent and predictable
operational challenges presented by the raw water.

6.1.4 Treatment Process

Raw water is pumped from the low lift pumping chamber, which is pre-
chlorinated. A liquid coagulant is introduced into an in line flash mixer, then
flows under pressure into a flocculation tank. When the coagulation
flocculation process is complete, the water flows through rapid sand filters in
parallel, and then through the carbon contactor series which removes any
taste and odour in the drinking water.

Chlorine is added after the carbon contactors for post disinfection. The
chlorinated (potable) water enters the three compartment storage reservoir
and is then pumped to the distribution system via high lift pumps.

6.1.5 Process Flow Chart

Coagulant
—— Injection
— Cl, Injection
Cl; Injection B BaE —Q—
| y ! Flash Mixer
v "\ [ — Low Lift [ ®O—p
Raw H,0— © B 3 ~
: Raw Water 8 Pumps
Intake Crib Clearwell _@—
Floc Tank
Cl, Make-Up Cl; Injection

4

Filter #1 % % Filter #2

Treated Water
Clearwell
w v ~ \\
... Low Pressure PR oy
Switch . ‘ Turbidity
To Distribution Monitoring

Backwash Pump

V7 Revised September 12, 2019 Page 10 of 51




%OLEI-\IFEIA%Y The Township of South Glengarry Drinking Water QMS

jl Multi-System DWQMS Operational Plan Manual (QMS SYS-OP PLAN)

6.1.6 Distribution System Schematic

o
&
q?@

Limits of Glen Walter _
Distribution System

County Rd. 2 Bray 5t. Sewage /

l-_.___’_____._—-—---..__[___PumpingStation
Online Distribution

Sutherland Ave.

Purcell Rd

Yacht Blvd.

|
|
|
I
I
|
|
|
|

Cl, Analyser
|
|6 =
=
\ | Il € \
Y\_'_Jg .\LEEBDL
= o | ‘i )
g1 8 &
z | & £
2 le g
=
| 3
wv
~d

6.2 The Lancaster Drinking Water System

Surface water conventionally treated, with

Systerh description: elevated storage tank

Capacity: 1,440 m? per day
Service area: Lancaster, ON
Service population: 1,218

Raw water source: Lake St. Francis
Disinfection method: Sodium Hypochlorite

Director of Water/

. Designate
Wastewater Operations: &

6.2.1 System Description

The Township Of South Glengarry, Lancaster Water Treatment Plant is located
at 20523 Old Montreal Road in South Lancaster. The water treatment plant is

V7 Revised September 12, 2019 Page 11 of 51




SOUTH

GLENGA%Y The Township of South Glengarry Drinking Water QMS
PR 1 ulti-System DWQMS Operational Plan Manual (QMS SYS-OP PLAN)

a surface water treatment facility serving the village of Lancaster and the
Hamlet of South Lancaster. It has a rated capacity of 1,440 cubic meters of
water per day for a design population of 1,218 people.

Raw water is consumed through a 450 mm intake pipe and wooden intake
crib off the shore of Lake St. Francis at a depth of approximately 12 metres.
The plant consist of three low lift pumps rated at 8.33 |/s one dual media
anthracite sand gravity filter, one gravity granular activated carbon filter,
three high lift pumps (two rated at 15.9 |/s and the third at 6.3 I/s} and two
backwash pumps together with all associated piping, electrical equipment,

controls and alarm systems all housed in a common building.

6.2.2 Owner and Operating Authority

o OQOwner: The Township of South Glengarry.
o Operating Authority: The Township of South Glengarry.

6.2.3 Description of Water Source

Raw Water Characteristics (2018 data)

Temperature °C pH Colour Turbidity (NTU)
Average 10.8 83 0 0.47
Normal Range 2-21 7.23-8.22 0.33-1 0.2-.56

As with the Glen Walter Treatment Plant, the Lancaster Facility also draws its
water from the St. Lawrence River. Also like Glen Walter, the seasonal swings
in temperature are the only predictable challenges relating to the raw water

supply.

6.2.4 Treatment Process

Raw water is pumped from the low lift chamber, which is pre chlorinated. A
liquid coagulant is introduced into an in line flash mixer and then process
water flows to two sets of coagulant/flocculators; clarifiers and filters each

rated at 720 cubic meters per day.

The filtered water is then post chlorinated before it enters the twin celled
reservoir. The treated (potable) water is pumped to the distribution system
and also feeds an elevated storage tank located on North Beech Street.

V7 Revised September 12, 2019

Page 12 of 51




%?_Eggl\%y The Township of South Glengarry Drinking Water QMS

gl Multi-System DWQMS Operational Plan Manual (QMS SYS-OP PLAN)

6.2.5 Distribution System Schematic

North Beech st. |

MacDonald St.
Water Towero_":"r i | ‘ N
: £ :‘ — HIE Limits of Lancaster __ __ _ _
pingst. % P | NRE Distribution System
] E
| -+
| (I

old Hwy. 2
et I 7
| S 1 I
~ South BeechSt. 3 oundary It
E‘ 1 7
R

South Service Rd.

Water
. Treatment
| Plant
Andrea Ave, | II E o
i i e - \
r -7 g ] - \
/) 13 n st et e
Churc ot
Monument Way | e - Sewage Pumping O\e‘/ g

/ stn. #2 - H

! | | ethun® ok - r

/ .---*""'T--‘. /’-1 135

L™ il 1

- -2 | | 7

—=-" |  online Distribution = | a
| 1. . Cl; Analyser x |
© o -"1 —_— -j- — .J
Lakeview St.

V7 Revised September 12, 2019 Page 13 of 51




SOUTH &/
GLENGARRY

Ot

The Township of South Glengarry Drinking Water QMS
Multi-System DWQMS Operational Plan Manual (QMS SYS-OP PLAN)

6.2.6 Process Flow Chart

Low Lift Coagulant
Pumps Injection
Cl, Injection _...gi § /
T CI; Injection
O O
Raw H,0—» © P TR B ( ) s
e -
| il Ir Cly, pH, Turbidity  pH Monitoring
Intake Crib Clearwel Monitoring i,
High Lift - - Cl; Injection
Pumps Filter #1
Treated Water {Anthracite)
Clearwell
Cly, Turbidity,
= ~~ Ppressure, Flow
Booster Monitoring

Chlorination and
pH adjustment To Distribution

Backwash Pumps Air Blower

Flash Mixer

Turbidity
Monitoring

6.3 The Redwood Estates Drinking Water System

System description:

Ground water filtered and treated with liquid
chlorine

Capacity:

151 m? per day

Service area:

Redwood Estates — east of Lancaster, ON

Service population:

140

Raw water source:

Ground water

Disinfection method:

Sodium Hypochlorite

Director of Water/
Wastewater Operations:

Designate

6.3.1 System Description

The Township Of South Glengarry, Redwood Estates Water Treatment Facility
is located approximately 5 kilometres east of the Village of Lancaster. The
water treatment plant is a ground water system serving the Redwood Estates
subdivision. It has a rated capacity of 151 m3/day for a design population of

140 people.

Raw water is drawn from a single well located within the pump house with a
submersible pump capable of delivering 118 |/min. The water treatment plant

V7 Revised September 12, 2019

Page 14 of 51




SOUTH \&/
GLENGARRY

Ootaria'y Collic {fiartlard.

B34

6.3.3

6.3.4

6.3.5

The Township of South Glengarry Drinking Water QMS
Multi-System DWQMS Operational Plan Manual (QMS SYS-OP PLAN)

consist of two Manganese greensand pressure filters, two hydro-pneumatic
tanks, two high lift pumps, one booster pump and one backwash pump. All
pumps have a rated capacity of 303 |/min and together with all associated
piping, electrical equipment, controls and alarm systems are all housedin a
common building.

Owner and Operating Authority

o Owner: The Township of South Glengarry.
o Operating Authority: The Township of South Glengarry.

Description of Water Source

Raw Water Characteristics (2018 data)

Temperature °C pH Colour Turbidity (NTU)

Average 9.5 7.58 0 0.71

8-9.75 7.5-7.73 0.07-0.5 0.31-1.02

Normal Range

The quality and quantity of water from the well that supplies the Redwood
Estates Water Treatment Facility is good and stable. Agricultural land in the
vicinity is the only predictable threat relating to source water, as the naturally
variable drinking water parameters are quite steady throughout the year.

Treatment Process

Raw water is drawn from the single well where Sodium Hypochlorite is
introduced and flash mixed for disinfection. Following the disinfection period
water then flows through the Greensand filters removing all other impurities.
Water then flows to a 25 cubic meter underground storage reservoir to be
pumped to the distribution system.

Process Flow Chart

Flow Meter

Flash Mixer Pressure Tanks

@ Pump

Cl, Injection

Booster
L Pump

Greensand
Filters

A
(;Q_, Pressure Switch

P

B |

i =
Backwash Pump \ _'_l
-

Pump Control Signal \ ¥
i * g%g \\ Flow Meter
| \ To Distribution

Highlift *|
Pumps \\

: Ultrasonic Ligud

Level Meter

Treated Water
Reservoir

\
Cly, Turbidity,
Monitoring

V7 Revised September 12, 2019

Page 15 of 51




%?_EIEEA\R@KY The Township of South Glengarry Drinking Water QMS

Multi-System DWQMS Operational Plan Manual (QMS SY5-0P PLAN)

e P !
2 o i s Ko d

6.3.6 Distribution System Schematic

Limits of Redwood
N Estates Distribution — — — —

Well and \ System
o)

P e e e v o o o G - — ﬂ— — e — o — S
i, Shannon Ln :
i
f [
i | !
: | /
b — —
961h ' i //J
|
| | /
3| | !
I N S L o o .
E Karen Dr.
£
=
[a]
[55]

V7 Revised September 12, 2019 Page 16 of 51



%?_ESEA%Y The Township of South Glengarry Drinking Water QMS

W Multi-System DWQMS Operational Plan Manual {QMS 5YS-0P PLAN)

ot el o Fant

7. Risk Assessment

The Township of South Glengarry recognizes that one of the key purposes of the QMS standard
is to encourage system operators to identify, assess, manage and communicate the risks
inherent to drinking water systems. In keeping with this purpose and its requirements, the
Township of South Glengarry has developed a QMS Risk Assessment Procedure {QMS SYS-P8)
and included it in the Appendices of this Operational Plan. The procedure provides a means for
consistently assessing risk, and presents an opportunity for management to focus its drinking
water resources more effectively based on the results of the Risk Assessment process.

The outcomes of the most recent Risk Assessment process are discussed and summarized in
Element 8 of this document.

V7 Revised September 12, 2019 Page 17 of 51



%?_EggA%Y The Township of South Glengarry Drinking Water QMS

i Auiti-System DWQMS Operational Plan Manual (QMS SYS-0P PLAN)

ek

8. Risk Assessment Outcomes

Using the QMS Risk Assessment Procedure {QMS SYS-P8), the Township of South Glengarry’s
drinking water facilities have been evaluated to identify and quantify potential risks to drinking
water quality.

As described in the procedure, complete risk assessments are conducted separately for each
individual subsystem. What appears in this section of the Operational Plan are the risk
assessment outcomes summarized by drinking water system. Again, the systems are:

1. The Glen Walter Drinking Water System,
2. The Lancaster Drinking Water System, and
3. The Redwood Estates Drinking Water System.

The Drinking Water Quality Management Standard (DWQMS) requires that the following
outcomes of the risk assessment be documented:

Potential hazardous events and associated hazards,

Assessed risks associated with the occurrence of hazardous events,

A ranking of the hazardous events that have been identified,

The identified control measures to address the potential hazards and hazardous
events,

The identified critical control points and their respective critical control limits,
Procedures and/or processes to manitor the critical control limits,

Procedures to respond to deviations from the critical control limits, and
Procedures for reporting and recording deviations from the critical control limits,

o O O O

o O C O

For ease of reading and to facilitate simpler updating of this document, each operational
subsystem’s comprehensive risk assessment outcomes (completed QMS 5YS-F4 forms) are
included in the Appendices of this document, as are the relevant procedures relating to critical
control points (CCPs) and limits. Tables of ranked hazards and a list of identified CCPs are
included in this section of the Operational Plan, summarized by subsystem.